### UNCLASSIFIED

# AD NUMBER

### ADB279856

### NEW LIMITATION CHANGE

### TO

Approved for public release, distribution unlimited

### FROM

Distribution: Further dissemination only as directed by Office of Scientific Research and Development, Washington, DC 20301, 19 FEB 1945, or higher DoD authority.

## AUTHORITY

OTS index dtd Jun 1947

THIS PAGE IS UNCLASSIFIED

NATIONAL DEFENSE RESEARCH CODITTEE

E.M.

of

#### OFFICE OF SCIENTIFIC RESEARCH AND DEVELOPMENT

WAR METALLURGY DIVISION

DISTRIBUTION STATEMENT F: Further dissemination only as directed by (SRD, Lash, DC 2033) FOB or higher DoD authority. 1945

Progress Report

on

ECHAVIOR OF METALS UNDER DYNAMIC SCUDITIONS (NS-109): APPLICATION OF PURE STRAIN RATE TOSTS TO AN INVESTIGATION OF TWO 76 MM GUN TUBES

by

P. E. DUNEZ, H. E. MARTTHS, D. A. ELMER, AND D. S. CLARK CALIFORNIA INSTITUTE OF TECHNOLOGY

Reproduced From Best Available Copy

NDRC M-860

OSRD No.	729
Serial No.	M-460
Copy No	38

20020513 114





February 19, 1945

To: Dr. James B. Conant, Chairman National Defense Research Committee of the Office of Scientific Research and Development

From: War Metallurgy Division (Div. 18), HDRC

Subject: Progress Report on "Behavior of Metals Under Dynamic Conditions (NS-109): The Application of Pure Strain Rate Tests to an Investigation of Two 76mm Gun Tubes".

The attached progress report submitted by D. S. Clark, Technical Representative on NDRC Research Project NRC-82, has been approved by representatives of the War Metallurgy Committee in charge of the work.

This report presents the results of an investigation of the static and the dynamic tensile properties of specimens from two 76mm gun tubes which had been ruptured previously by detonation of a high explosive shell in the bore.

Acceptance as a satisfactory progress report under Contract OEMsr-348 with the California Institute of Technology is recommended.

Respectfully submitted,

Dille aus

Clyde Milliams, Chief War Metallurgy Division, NDRC

Enclosure

#### PREFACE

This report is pertinent to the problems designated by the Office of the Coordinator of Research and Development, Navy Department, as NS-109, and to the project designated by the War Metallurgy Committee as NDRC Research Project HRC-82. the and the state of the statement of all the first The distribution of this report is as follows a start in the start and a second of the based of the second Copies No. 1 thru 8 - Dr. Irvin Stewart, Executive Secretary, OSRD Copy No. 9 - Clyde Williams, Chief, War Metallurgy Division (Div. 18), NDRC - 1990 and Chairman, War Metallurgy Committee . A state of the Copy No. 10 - Office of the Executive Secretary, War Metallurgy Committee Copy No. 11 - V. H. Schnee, Chairman, Products Research Division, Jakka Var Metallurgy Conmittee and the anti-the state of the st Copy No. 13 - S. D. Heron, Member, Division 18, NDRC at a first the second state of the second Copy No. 14 - Zay Jeffries, Member, Division 18, MDRC (1997) (1997). Copy No. 15 - R. F. Mehl, Member, Division 18, NDRC (1997) (1997) (1997) (1997) Copy No. 16 - R. C. Tolman, Chairman, Subcommittee for Division 18, NDRC Copy No. 17 - Roger Adams, Member, Subcommittee for Division 18, NDRC. The here and Copy No. 18 - J. E. Jackson, Staff Aide for Division 18, NDRC Copies No. 19 thru 40 - Dr. Franklin S. Cooper, Senion Liaison Officer, and the second Copy No. 41 - E. B. Wilson, Jr., Chief, Division 2, NDRC Copy No. 42 - Army Air Forces, Headquarters, Assistant Chief of Air Staff, Attn: Lt. Colonel J. M. Gruitch, Air Ordnance Office Copies No. 43 and 44 - Army Air Forces, Commanding General, Wright Field Attn: Major J. P. AuWerter; NDRC Branch Liaison Officer. Copy No. 45 - Army Service Forces, Commanding General, Frankford Arsenal Attn: Lt. Colonel C. H. Greenall Copy No. 46 - Army Service Forces, Commanding General, Vatervliet Arsenal. Attn: Colonel S. L. Conner Copies No. 47 and 48 - Army Service Forces, Office, Chief of Engineers Attn: Lt. Colonel W. J. New, Equipment Development Branch Copy No. 49 - Army Service Forces, Office, Chief of Ordnance Attn: Colonel S. B. Ritchie Copy No. 50 - Jerome Strauss, Research Supervisor for Gun Steels Projects Copy No. 51 - D. L. Edlund, Technical Representative, NDRC Research Project SRC-81000 Copy No. 52 - G. R. Fitterer, Technical Representative, NDRC Research Project NRC-85 Copy No. 53 - Cyril Wells, Investigator, NDRC Research Trojects NRC-38 and 39 Control of the Stand Sta Copy No. 54 - D. S. Clark, Technical Representative, MDRC Research Project NRC-82 Copy No. 55 - P. E. Duwez, Investigator, NDRC Research Iroject NRC-82 Copy No. 56 - H. E. Martens, Investigator, NDRC Research Project NRC-82 Copy No. 57 - Ensign D. A. Elmer, Investigator, MDRC Research Project MRC-82

Project Liaison Officers

Copy No. 58 - Navy Department, Bureau of Ordnance Attn: Commander T. J. Flynn Copy No. 59 - Navy Department, Bureau of Ordnance Attn: A. Wertheimer

### Project Liaison Officers (Cont'd)

Copy No. 60 - Navy Department, Bureau of Ships	
Copy No. 61 - Navy Department, Bureau of Ships	
Copy No. 62 - Navy Department, Bureau of Ships	
Attn: Comdr. C. H. Gerlach Copy No. 63 - Navy Department, Bureau of Ships	
Attn: Ensign R. C. Madden	
Copy No. 64 - Navy Department, Bureau of Ships	
Copy No. 65 - Navy Department, Commanding Officer, Dahleren Naval Proving Ground	а <u>.</u> н.
Attn: Lt. Commander R. A. Sawyer	
Copy No. 66 - Navy Department, Director, Naval Research Laboratories	
Copy No. 67 - Army Air Forces, Commanding General, Wright Field	2 2
Attn: Captain R. T. Franzel, Aircraft Laboratory	
Copy No. 68 - Army Service Forces, Commanding General, Aberdeen Proving Ground Attn: Oswald Veblen	
Copy No. 69 - Army Service Forces, Commanding General, Watertown Arsenal Attn: Colonel H. H. Zornig, Director of Laboratories	
	-j
Members of the Project Committee	
Copy No. 70 - P. E. Kyle, Chairman Copy No. 75 - John Johnston	
Copy No. 71 - T. N. Armstrong Copy No. 76 - J. E. Lipp	
Copy No. 72 - H. F. Bonnenblust Copy No. 16 - H. F. Mehl Copy No. 73 - F. B. Bolte Copy No. 77 - F. R. Shapley	
Copy No. 74 - L. R. Jackson Copy No. 78 - A. P. Spooner	
	•*
Members of the Testing and Research Panel, Aircraft War Production Council, Inc.	
Copy No. 79 - Boeing Aircraft Company, W. E. Beall	
Copy No. 80 - Consolidated-Vultee Aircraft Corp., Vultee Field Div.; Harold Boyvey	
Copy No. 81 - Douglas Aircraft Company, Inc., J. R. Coldstein	н.
Copy No. 82 - North American Aviation. Inc., L. P. Spalding	· ·
Copy No. 83 - Northrop Aircraft, Inc., T. E. Piper	
Copy No. 84 - Ryan Aeronautical Company, J. C. Scurlock	
Copy No. 85 - California Institute of Technology. Rear Admiral R. S. Holmes USN Ret	_
Copy No. 86 - California Institute of Technology, Theodore Von Karman	• •
Copy No. 87 - Copy No. 94 - Copy No. 98 -	
Copy No. 89 - Copy No. 96 -	
Copy No. 90 - Copy No. 97 -	
Copy No. 91 - Copy No. 98 -	
Copy No. $92 -$ Copy No. $93 -$	
Total number of copies - 100	

number of copies -

National Defense Research Committee

Division 18

NRC Project 82

OSRD Contract OEMsr-348

Galifornia Instituțe of Technology

Report No. XL

The Application of Pure Strain Rate Tests

to

An Investigation of Two 76 MM Gun Tubes

15 December 1944

Submitted by: P. E. Duwez

H. E. Martens

D. A. Elmer, Ins. U.S.N.R.

D. S. Clark

Approved by: D. S. Clark Technical Representative for Contract OELsr-348

#### RESTRICTED

RESTRICTED

. . .

.

### TABLE OF CONTENTS

	Page	
AESTR	ACTl	
I.	Introduction	اری ایک اور و میرود میراند کار میرود ا
II.	Testing Equipment.	•
III.	Materials Tested	14 T
IV.	$\circ$ Static Test Results	ne Cer
V.	Dynamic Test Results	a.2
VI.	Discussion of Results, exercise, edite and ever the relevance of the	<b></b> (3
VII.	Gonalusions	18
APPEN	DIX - Derivation of the Aquation for the Rate of Strain	
	An analysis and the set of the set	'n '
	<pre>A section of the section of the</pre>	10 - CA
Ι.	Chemical Composition of Gun Tubes	
II,	Weth a second class of an intervention of the second secon	. (
III,	Average Physical Froperties of Gun Tubes	10. p 2. p ()
IV.	Results of Static Tests on Specimens	01:1 × € 7:40
V.	Results of Dynamic Strain Rate Tests of the anti-section advectable Supercenter of the section o	4 ° 40
VI.	Results of Dynamic Strain-Rate Test of Long Strain Strain Test of Long Strain Strain Test of Long Strain St	•93
	33 \$£ovēko ukumenovāto kondogovejo uklesēto uklesēto uklesēto valovēto. Atkendas oprovenseido 1000 m.e.s. valoveikas meterikas veikoveikas veikoveikas series.	<b>.</b> 02
	Besta state en an an entre esta l'esta l'esta esta esta. Estats tes es an elle constructor constructor esta esta esta esta	
	Produkte obmening and recentral of a state of a state of a state of the state of the state of the state of the s Stateoffe state films will be a state of a state of the state	•

 $\mathbf{R} \mathbf{E} \mathbf{S} \mathbf{T} \mathbf{R} \mathbf{I} \mathbf{C} \mathbf{T} \mathbf{E} \mathbf{D}$ 

#### RESTRICTLD

<u>.</u> • LIST OF FIGURIS and the second Figure Page 1. Test specimens ..... 16 3. Cylinder assembly strain rate testing ..... 18 '' 5. Photomicrographs of gun tube No. 351, outside of tube ..... 19 6. Photomicrographs of gun tube No. 351; inside of tube ..... 20 7: Thotomicrographs of gun tube No. 2129, outside of tube ..... 21 9. Static tensile stress-strain curves for gun tube steels ..... 23 . . . 10. Stress vs. strain for static uniaxial specimens taken from gun No. 351 ..... 신 제 제 제 제 제 제 - 사진 - 사업 사진 - 사진 - 사진 Stress vs. strain for static uniaxial specimens taken from 11. gun' No. 2129 ..... 23 12: Typical static uniaxial specimens ..... 24 13. Recorded force-time diagram for gun No. 2129, specimen 14. Recorded force-time diagram for gun No. 2129, specimen 15. Typical dynamic uniaxial specimens ..... 26 · · · · · · · · · · · · · · · Ultimate strength and proportional limit vs. rate of 16. strain for gun No. 351 ..... 29 17. Ultimate strength and proportional limit vs. rate of strain for gun No. 2129 ..... 18. Ultimate strength and proportional limit vs. rate of strain for gun No. 2129 ..... 27

ALL STATISTIC

n n n Start st

#### THE APPLICATION OF FURE STRAIN RATE TESTS

### ABSTRACT

This report presents the results of a study of two 76 MM gun tubes supplied by latervliet Arsenal, and which had been ruptured by detonation of a high explosive shell in the bore. One tube fragmented badly while the other exhibited a ductile fracture. Specimens taken from each tube consisted of thin wall tubular cylinders which were tested both statically and dynamically under uniaxial stress conditions. The dynamic tests were made at strain rates as high as 190 in./in./sec. Rupture of some of the specimens occured with very low maximum uniform strain. Static tensile tests and Izod impact tests failed to reveal any difference in the two gun tubes. The tests on the uniaxial thin wall specimens show that the gun tube which failed in a brittle manner has a very low maximum uniform strain while the gun tube that failed in a ductile manner has a much higher maximum uniform strain. These results are discussed in relation to the influence of strain rate on the sec properties of each material and the effect of metallographic structure on the results. The conclusions of this investigation cannot be applied to all gun tubes until other guns are investigated.

#### Introduction

. . . . .

and the second second

an an three same

The Matervliet Arsenal submitted 9 in. sections taken from the mid-section of two 76 MM gun tubes. These guns were ruptured by detonation of a high explosive shell in the bore. One gun fragmented badly with no visible evidence of ductility, while the other exhibited a ductile fracture. Static tensile tests and Charpy impact tests made at Watervliet Arsenal failed to show any marked difference between the materials of the two gun tubes at ordinary temperature.

Under the conditions to which these tubes were subjected, pure strain rate prevails, that is, strain propagation is negligible. In view of the marked difference in the performance of these two materials under

# RESTRICTED

٨

-2-

the severe dynamic condition imposed upon them and the absence of a difference in static properties, strain rate studies were initiated. The principles underlying strain rate as distinct from impact have been 1) presented in a previous report.

The purpose of this report is to present the results of strain rate tests made on specimens from the two gun tubes in the hope that 建苯酰胺 法成认知的 的复数形式 化乙酰胺乙酰胺乙酰胺乙酰胺乙酰胺 a difference in properties might be revealed. and the for force the tradition where ever a second second second that it was a suid data prosit depart a saylor ( .c. such) Testing Equipment (formalise) of an energy of the second statement of the second secon HART BEER AND I SHOULD FIRE . DRUKER . TO REPORT A vertical impact testing machine and recording facilities were a well in the second of a grant performance of the property and the second used for these strain rate tests . A complete description of this equip-. The relation of a share region of 2 and region is pulse if the region 2 , we have 2ment was given in a previous report. In these tests a pure rate of strain is attained by using a "tubular specimen (Figral-a) filled with a sub- of another and the second state of the se mercury which is subjected to an increasing internal pressure. The rate ..... . Control terre i cara caracter mandes difference and se of pressure rise is controlled by the motion of a piston in a cylinder connected directly to the specimen. The desired speed of the piston is a same same attained by striking one end of the piston with a hammer moving at the required velocity. We can use a construction of the set of the Weather static set due

The vertical impact machine (Fig. 2) consists of a pair of vertical rails which guide the hammer. The hammer is accelerated by rubber bands or allowed to fall freely, depending upon the velocity required. The specimen and pressure cylinder assembly (Fig. 3) is mounted on a column. The lower end of this column rests on the floor and the upper end is supported between the guide rails. The strain rate of the test is computed from the velocity of the hammer. Values obtained are accurate

2) Reference 1.

The influence of pure strain rate on the tensile properties of three types of ship plate by P. E. Duwez, H. E. Martens, D. A. Elmer, and D. J. Clark, Contract OEMsr-348, Report No. XXXIX.

REST.B.LGETED

-3-

and the second s

to within ± 5 percent.

5

The lower end of the specimen is unsupported and provided with a A. A. A. A. A. A. Markelondo and J. E. close, but free fitting plug, which makes the axial component of stress were out of hereitigen when any in the specimen zero and thus gives uniaxial loading conditions. This and the last of the life and and plug transmits the internal fluid force to a resistance-sensitive strain n ferrer til er freder er stadensk skalter (gesener) gage type dynamometer. The change in resistance of the gage is recorded na ku shi shika aga shika ka s with a cathode-ray oscillograph. Considering the accuracy of response en el estado diverso de La Caladada of the electrical system and the variation in cross sectional area of 网络小学开始的特别 网络美国人姓氏美国人姓氏 建氯化合 the specimen, the stress values obtained are accurate to within I 10 percent. where the advector that you are said as The values of maximum uniform circumferential strain are computed from •• • I the state the measured diameter of the ruptured specimen with an accuracy of within # 6 percent. in the first build of the second state that the

tatic uniaxial tests were made on tubular specimens similar to those used in the dynamic tests (Fig. 1-b). The pressure is applied by means of oil in a piston and cylinder assembly in a universal testing machine. It ress values are obtained from the applied load and the crosssectional area of the specimen with a resulting accuracy of within  $\pm$  6 percent. Circumferential strain is measured by means of a dial gage with an accuracy of within  $\pm$  2 percent.

Static tensile tests were made on specimens shown in Fig. 1-c with a Riehle 30000 lb universal testing machine,

Materials Tested

The materials tested were from the tubes of two 76 MM guns submitted by Jatervliet Arsenal. Jections 9 in, long were tak en from approximately the mid-section of the tubes.

and a the site assets where the transfer **RENTRICTED** 

In accordance with information from Matervliet Arsenal, these guns were ruptured by the detonation of a high explosive shell in the bore. Gun No. 351 fragmented badly with no visible evidence of ductility. Gun No. 2129 exhibited a definitely ductile fracture. Data supplied by atervliet Arsenal is given in Tables I, II, and III.

anta ang ang ang ang ang **24-** ang ang ang ang

. . .

Uniaxial strain rate specimens were taken from the tube sections with the axis of the specimen parallel to the bore. The tensile specimens were taken perpendicular to the bore. The location of the specimens is shown in Fig. 4.

Photomicrographs were taken of the structure of the steels in sections both parallel and perpendicular to the bore and at the inner and outer surfaces of the cross section. See Figs. 5, 6, 7, and 8. Both steels have a tempered structure. The structure of gun No. 351 contains rather extensive regions of free ferrite which do not appear as pronounced in the structure of gun No. 2129. There appears to be more pro-eutectoid ferrite in the structure near the outside of gun Do. 351 than in the inside. The difference between the inner and outer portions of gun No. 2129 is not very great.

#### Static Test Results

Static tensile tests and static tests using a tubular specimen under internal fluid pressure were performed on specimens taken from the two gun tubes. The test results are presented in Table IV and curves of tensile stress vs. strain and hoop stress vs. hoop strain are given in Fig. 9 and Figs. 10 and 11 respectively. A photograph of tubular specimens before and after testing is shown in Fig. 12.

요즘 집에 가지 않는 것 같은 것이 집단을 얻는 것이다.

#### RESTRICTLD

#### R\_ STRICTED

The proportional limit and ultimate strength of tubular specimens from gun No. 351 were within the ranges of 90,000 and 112,000 1b/in<sup>2</sup> and 99,000 to 135,500 1b/in<sup>2</sup> respectively. The range of maximum uniform strain varied from 0.4 to 1.7 percent. The proportional limit and ultimate strength of tubular specimens from gun No. 2129 were within the ranges of 106,000 to 128,000 1b/in<sup>2</sup> and 134,000 to 147,500 1b/in<sup>2</sup> respectively. The maximum uniform strain varied from 1.2 to 4.3 percent. Two of the tests on gun No. 351 failed prematurely as evidenced in Table IV, both by the low values of stress and small uniform strain. If results in which the specimens failed prematurely are disregarded, the ultimate strength and proportional limit of both gun tubes are about the same respective values as reported by Matervliet Arsenal. It will be noted by comparing Figs. 10 and 11 that the maximum uniform hoop strain of the two materials is markedly different.

The results of the static tensile tests made in the present investigation showed no appreciable difference in elongation of the two gun tube materials. However, the ultimate strength of gun No. 2129 was somewhat higher than that of gun No. 351.

and the second state of th

#### Dynamic Test Results

The results of uniaxial strain rate tests made on tubular specimens from the two gun tubes are presented in Tables V and VI. All of the specimens tested had an inside diameter of 0.250 in. and a gage length of 1.25 in. The velocity given in the fourth and fifth columns of tables V and VI is the velocity of the actuating piston. The velocity given in column four is computed from the height of fall of the drop hammer,

RESTRICTED

-6-

That given in column five is measured by a series of electrical contacts passed over by a finger attached to the rubber band accelerated hammer. The rate of strain  $\left(\frac{dE}{dE}\right)$  in in./in./sec is computed according to the following equation:  $\frac{dE}{dE} = \left(\frac{2E}{E}\right)^2 \frac{2E}{2E}$ 

in which is the radius of the piston. is the inside radius of the specimen L is the gage length of the specimen is the velocity of the piston This equation has been derived in the appendix.

The values of proportional limit and ultimate strength are computed from the force-time diagrams recorded by the cathode-ray oscillograph. Two typical diagrams recorded at strain rates of 42.2 and 98.9 in./in./sec are shown in Figs. 13 and 14 respectively. The maximum fluid pressure is computed from the value of maximum force recorded in the test. From this the ultimate strength is computed by means of the formula:

 $\mathcal{T} = \frac{pe}{r^{2}a}$ 

where p is the fluid pressure, e is the wall thickness and r<sub>a</sub> is the average radius of the tubular specimen. Hen the recorded diagram presents oscillations a smooth curve is traced through an average value and the maximum force is determined from this smooth curve. The proportional limit is taken as the stress corresponding to the force at which the diagram starts to curve to the right. Only the diagrams recorded for a rate of strain of 42 2 in./in./sec have the shape shown in Fig. 13. For higher rates of strain well of the force-time diagrams are of this type

11. oktober - Kulik Skielenski, Skielenski - Skielenski - Skielenski - Skielenski - Skielenski - Skielenski - S **11. sekolar - Skielenski - Skielenski** - Skielenski - Skielen Skielenski - Skielenski -

### RESTREACTEDED

-7-

shown in Fig. 14 and the proportional limit is taken as equal to the ultimate strength. In cases where the maximum hoop strain is less than about 1.5 percent a value of ultimate strength cannot be determined because fracture takes place prematurely.

The diameter of the specimen was measured after the test. This measurement was made on that portion of the specimen which remained nearly cylindrical in shape and not in the region of the rupture. In general, that part of the specimen which remains nearly cylindrical after the rupture occupies more than half of the gage length. A photograph of the specimens before and after testing is shown in Fig. 15. The photographs of the fractured specimens give the appearance that the diameter is less at the point of rupture. This is due to reflections and is not the condition that exists.

The ultimate strength and proportional limit are plotted against rate of strain for each gun tube in Figs. 16, 17, and 18 using different symbols to correspond to the location of the specimens in the gun tubes referred to in Fig. 4.

All of the specimens taken from the inside of gun No. 351 (C in Fig. 4) exhibited very low strain and no values of ultimate strength could be determined. In spite of the fact that 7 of the 17 specimens taken from the outside of the tube (A and B in Fig. 4) showed premature failure, the 10 good records give enough data to show the trend of variation of stress vs. strain rate. Values of ultimate strength and proportional limit obtained at a strain rate of 42.2 in./in./sec are less than static values (10 percent lower and 20 percent lower respectively). At a strain rate of 75.8 in./in./sec the proportional limit is equal to the ultimate strength. The latter is about the same as that obtained in static tests. Values of maximum uniform strain vary from 0 to 5.8 percent

RESTRICTED

-8--

and are so scattered that no correlation can be made with rate of strain,

In the case of gun No. 2129, two of the specimens failed prematurely. There is no apparent difference in behavior of specimens taken from the inside or outside sections of the gun tube. At a strain of 42.2 in./in./sec the ultimate strength is about 10 percent lower than the static value and the proportional limit is about 30 percent lower than the static proportional limit. At higher strain rates the ultimate strength tends to become equal to the static value. At strain rates above about 70 in./in./sec the proportional limit becomes equal to the ultimate strength. Values of maximum uniform strain vary from 0.7 to 7.2 percent and are so scattered that no systematic variation with rate of strain can be seen.

#### Discussion of Results

the states in the states in the states of th

The occurance of premature rupture of the tubular specimens in both the static and dynamic state is a significant factor in comparing the characteristics of the two gun tubes. Most of the specimens taken from gun No. 351 failed prematurely with very low values of maximum uniform strain while relatively few specimens of gun No. 2129 failed in this manner and the maximum uniform strain was in most cases greater than 3 percent. The appearance of this difference in the results of the uniaxial tests and not in the results of the usual tensile and Izod impact tests may be related to the thin wall of the tubular specimen employed. The wall this haves ness is only about 0.013 in. and therefore, inhomogeneities in the structure of the steel might be expected to have a marked effect on the results while in a thicker specimen they might be of less significance. Even with thick specimens these innomogeneities in the structure might be of great importance under conditions associated with detonation. In the

### RESTRACTED

present case the ductile performance of gun tube No. 2129 and the brittle performance of gun tube No. 351 under detonating conditions seem to correlate with the appearance of premature fracture in the uniaxial tubular specimens.

-9-

The ultimate strength of specimens from the two gun tubes seems to be effected in about the same way by increasing the strain rate. It is somewhat difficult to understand how the ultimate strength at a strain rate of 42.2 in./in./sec can be less than the static value and about the same as the ultimate strength at a strain rate of 75.8 in./in./sec. It is possible that the dip in the curve of ultimate strength versus strain rate is associated with normal scatter of data. More tests would be required to prove this.

The proportional limit of the material from both gun tubes seems to decrease at first with increasing strain rate and then to increase until it becomes equal to the ultimate strength at a strain rate of about 70 in./in./sec. From results of similar tests on other materials previously reported, <sup>3)</sup> the decrease of the proportional limit is unusual, but the increase to the ultimate strength is normal.

The values of maximum uniform strain determined by measuring the specimens after rupture are so scattered that nothing can be said of their relationship to strain rate. In general the maximum uniform strain is less with the specimens from gun No. 351 than from gun No. 2129. It is probable that the conditions which initiate rupture are not easily reproduced because of structural inhomogeneities in the steel and the small wall thickness of the tubular specimens.

3) Reference 1

RESTRICTED

RLSTRICTED

#### RE STRICTED

While it is difficult to establish what inhomogeneities in the structure may be responsible for the behavior of the materials in each gun tube, certain differences of structure may be observed in the photomicrographs. For example, tube No. 351 appears to have not only a coarser grain structure than tube No. 2129, but the former has considerably more free ferrite than the latter. It is of interest to note that there is considerably more free ferrite in the outside portion of tube No. 351 than in the same region of tube No. 2129. Nome of the dynamic specimens taken 'from this' portion of tube No. 351 failed prematurely with very low values of maximum uniform strain while almost all of the dynamic specimens taken from the inside of tube No. 351 failed prematurely "and had less free ferrite than specimens from the outer portion.

#### Conclusions

It may be concluded from this investigation that for the particular gun tubes studied the uniaxial strain rate tests correlate with the results of tests made by the detonation of an explosive shell in the bore of the tubes. Gun tube No. 351 which fragmented badly in the explosion test gives very low maximum uniform strain values when tested under uniaxial stress conditions with thin wall specimens. The maximum uniform strain values of specimens of gun tube No. 2129 are considerably greater than for the other tube. Tube No. 2129 failed in a ductile manner in the explosion test. Further tests would be required on other gun tubes with a larger number of specimens before widespread

La definita de la Revenue

conclusions could be made.

RESTRICTED

174 Contrasting

RE STRICTED

#### -11-

#### APPENDIX

#### Derivation of the Equation for the Rate of Strain

The rate of strain in the specimen can be found as a function of the geometry of the apparatus and the velocity of the piston, provided it is assumed that the fluid is incompressible. If <u>L</u> is the length of the gage section of the tube, the volume of mercury necessary to produce an increase <u>dr</u> of the inside radius <u>r</u> of the specimen during a time <u>dt</u>, is equal to  $2\pi \frac{2}{dt} \frac{dt}{dt}$ . This volume is equal to the volume of mercury displaced by the piston during the time <u>dt</u>, which is equal to  $2\pi \frac{2}{dt} \frac{dt}{dt}$  and <u>y</u> are the radius and the velocity of

 $\pi \tau_p^2 \sigma_p$ , in which  $\dot{r}_p$  and  $v_p$  are the radius and the velocity of the piston respectively. The following relation results:

$$2\pi r \frac{dr}{dt} L = \pi r_p^2 r_p$$

from which the rate of strain  $\frac{1}{r} \frac{dr}{dt}$  is found to be:

$$\frac{d\varepsilon}{dt} = \frac{1}{\pi} \frac{d\tau}{dt} = \left(\frac{\tau_p}{\pi}\right)^2 \frac{1}{2L} \tau_p$$

#### RESTRICTED

لية. معر

and a state of the state of the

ŝ.

12

## TABLE 1

CHEMICAL COMPOSITION OF GUN TUBES

	Gun	Forging	Heat	<u>тт</u> (	Chemica Mn	al Com P	positi S	on (pe: Cr	r cent) Mo		
	NO.		140.	·····		ء مستر - بيلين					
	351	15410	1790	•28	•73	.014	•013	•99	.51	•14	
	2129	.15836	E-1797	.29	•73	.014	•014 d	1.00	•50	.10	
				TAB	IE 11		:	· .		· · ·	
	į		HEAT	REATN	EBT OF		rubis		······································	· ·	
Gu N	in 10.	Conditio of Tub	on . De .		H	leat T	reatmei	nt		· · · · · · · · · · · · · · · · · · ·	
35	51	Solid	1700 1675 1140 1675 1150	up 27 up 18 up 13 up 14 up 11	hrs., hrs., hrs., hrs., hrs.,	hold hold hold hold hold	24 hrs 9 hrs 9 hřs 9 hřs 10 hrs	s., fur ., wate ., furr ., wate s., fur	nace co er quenc aace coo er quenc nace co	pled hed hed oled	
212	29	Hollow	1700 1675 1150	up 24 up 17 up 14	hrs., hrs., hrs.,	hold hold hold	24 hr 12 hr 8 hrs	s., fur s., wat ., furr	nace co ter quen nace coo	oled ched led	
· · · ·	· · · · · · · · · · · · · · · · · · ·	ĄVI	RAGE PHYS	TAF ICAL F	ROPERI	1999 1999 1999 1999 1999 1999	F GUN	TUBES	· · · · · · · · · · · · · · · · · · ·		
	Watervl	iet Arser	nal Data			د به میدند. بر با افرانی بر آبران بر ک	Man	ufactur	rer's Da	ta	
Gun No.	Yield Point (1b/in?	Ultima Streng ) (lb/ir	ate Elong gth (perce a;)	• R ent)∮ (r	led. area bercent)	Charj Impa ) (Tt-1	py Y ct F b.) (1	ield oint b/in?)	Ultimat Strengt (lb/in?	e Elong. h (percent )	Red t) Area (pere
351	107400	13740	00 11.	3	25.3	6.	3 l	26100	140000	12.4	34.6
2129	104500	14370	00 14.	7	43.3	18.	8 1	34900	145,800	13.6	42.]

\* Locations of specimens on which Watervliet tests were made are not known.

1

-13-. • 

وموجا والمراجع المروف المتحدين والمتسابق المراجع المراجع

.

. .

. .. .

.

. . .

. . . .

1 A 1

. . . . .

;			T	ABLL IV	ました) 「ARA」 「ARA」	erati na serie M		
RESULTS OF STATIC TESTS ON SPECILENS FROM CUN TUBES								
· ·	Type Test	Specimen Number	Proporti onal Limit (lb/in. <sup>2</sup> )	Ul timate Strength (lb/in. <sup>2</sup> )	Uniform Hoop Strain (percent)	Elongation in 3 in. (percent)	Reduction of Area (percent)	
	GUN TUB	E 351 -	Average h	ardness 28.	7 Rockwell	LØ		
· · ·	Uniaxial Tubular	A-1 A-2 B-1 B-2 * C-1 C-2 *	108000 112000 106000 90000 104000 100000	133000 135500 125000 99000 130000 107000	1.5 1.3 1.0 0.5 1.7			
	Ten- sile	. 1 2	94000 98000	128000 128200		6.0 7.6	21.3 40.8	
	GUN TUR	L 2129 -	Average ha	rdness 29.6	Rockwell	C		
	Uniaxial Tubular	A-1 A-2 B-1 E-2 C-1 C-2 D-1 D-2	128000 120000 112000 113000 126000 106000 108000 110000	$147500 \\ 145000 \\ 137000 \\ 134000 \\ 144000 \\ 138000 \\ 137500 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 140000 \\ 1$	4.3 4.1 4.3 2.2 1.2 4.0 4.0 2.5			
	Ten- sile	1 2	110000 108000	134000 136000	(	6.6 6.8	47.1 44.4	

. ..

• 19 di

RESTRICTED

and the second

1.1

 $\cdot$  c · ·

ł

1944 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 - 1973 -

на **К**. Ал

..

• 1 1

. . . . . .

**.** 6 A.

.

\* Fremature failure,

.

· . · · ·

à

ŝ.

·· . . . . .

RESTRICTED

·- -

-144 · · · · ·

and the second second

RESULTS OF DYNALIC STRAIN RATE TESTS ON GUN NO. 351

20	4				1.25				
	Specimen Number Frofilometer Reading	(// in. r.m.s.) Outside Diameter (in.)	Free Fall (tt/) (computed)	Rubber Accel erated ( 4 o 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4 o ( 4	Rate of Strain (in/in/sec.)	Proportional Limit (1b/in. <sup>2</sup> )	Ultimate Strength (1b/in. <sup>2</sup> )	Outside Dianeter After Rupture (in.)	Maximum Uniform Strain at Rupture (percent)
	A-1 * 6 A-2 * 9 A-3 9 A-4 9 A-5 10 A-6 11 A-7 13 A-8 12 A-9 * 10	0.276 0.278 0.277 0.278 0.277 0.277 0.277 0.277 0.277 0.277 0.277	10 10 10 10 10 18 18 18		42.2 42.2 42.2 42.2 42.2 75.8 75.8 75.8 75.8 103	90500 95000 91500 	118000 118000 119000 125000 134000 142000	0,278 0.280 0.282 0.283 0.291 0.281 0.281 0.285 0.293 0.284	0.7 0.7 1.8 1.8 5.1 1.4 2.9 5.8 1.1
	B-1 10 E-2 * 6 B-3 11 B-4 9 B-5 * 11 B-6 9 E-7 * 9 E-8 * 10	0.276 0.277 0.277 0.277 0.277 0.276 0.277 0.277 0.277	10 10 10 10 10 10 10 18 18		42.2 42.2 42.2 42.2 42.2 42.2 42.2 75.8 75.8	76000 78500 94000 80000	115000  111000 113000 119000	0.280 0.280 0.287 0.279 0.277 0.286 0.277 0.279	1.4 1.1 3.6 0.7 0.4 3.3 0.0 0.7
	C-1 * 7 C-2 * 15 C-3 * 5 C-4 * 6 C-5 * 5 C-6 * 10 C-7 * 10 C-8 * 10 C-10 * 10 C-11 * 10 C-12 * 10 C-13 * 10 C-14	0.276         0.276         0.276         0.277         0.277         0.277         0.277         0.277         0.277         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278         0.278	10 10 10 18 18 18 - - - -		42.2 42.2 42.2 75.8 75.8 75.8 104 ** 104 ** 190 ** 190 ** 190 **			0.276 0.279 0.279 0.278 0.278 0.280 0.279 0.279 0.280 0.285 0.285 0.278 0.281 0.278 0.285	$\begin{array}{c} 0.0\\ 0.7\\ 0.4\\ 0.4\\ 0.7\\ 0.4\\ 0.7\\ 0.7\\ 2.5\\ 0.4\\ 1.1\\ 0.0\\ 2.5\end{array}$

\* Premature failure \*\* Estimated

RESTRICTED

#### TABLE VI

-15-

			· · ·			•••			
Specimen Number	Profilometer Reading ( $\mu$ in. r.m.s.)	Outside Diameter (in.)	Hamm (ft/s (combuted)	Rubber. (20 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4	Rate of Strain (in./in./sec)	Proportional Limit (lb/in. <sup>2</sup> )	() Ultimate Strength (lb/in. <sup>2</sup> )	Outside Diarater After Rupture (in.)	Maximum Uniform Strain of Rupture (percent)
A-1 A-2 A-3 A-4 A-5 A-6 A-7 A-9	10 4 10 9 9 8 -	0.276 0.278 0.278 0.277 0.277 0.277 0.277 0.281 0.281	10 10 10 10 18 18 -	- - - - 25.3 24.4	42.2 42.2 42.2 42.2 75.6 75.8 103 98.9	93500 89000 87000	129000 126000 134000 128000 122000 128000 154000	0.291 0.292 0.287 0.283 0.280 0.289 0.289 0.283 0.288	5.4 5.0 3.2 2,2 1.1 4.3 0.7 2,5
B-1 B-2 B-3 B-4 B-5* B-6 B-7 B-8 E-9 B-10	.7 12 12 .8 .8 .9 .6 .8 .6 .7	0.276 0.277 0.277 0.277 0.277 0.277 0.276 0.276 0.277 0.277 0.281	10 10 10 18 18 18 18 18 18	- - 25.4 45.2	42.2 42.2 42.2 75.8 75.8 75.8 75.8 75.8 107 183	81,000 83000 78000	119000 117500 125000 128000 141000 134000 151000 142000	0.293 0.290 0.295 0.291 0.279 0.296 0.289 0.289 0.291 0.288 0.293	$ \begin{array}{c} 6.2 \\ 5.1 \\ 6.5 \\ 5.1 \\ 0.7 \\ 7.2 \\ 4.7 \\ 5.1 \\ 4.0 \\ 4.3 \\ \end{array} $
C-1 C-2 C-3 C-4 C-5 C-6 C-7	6 13 12 6 14 9	0.277 0.276 0.276 0.275 0.275 0.277 0.278 0.306	10 10 10 18 18 18 18		42.2 42,2 42.2 75.8 75.8 75.8 75.8 105	82000 82000 76000	120000 124500 105000 142000 130000 130000	0.285 0.285 0.280 0.285 0.285 0.282 0.282 0.280 0.309	2,9 3.3 1.4 3.6 1.8 0.7 1.0
D-1 D-2 D-3 D-4 D-5 D-6 D-7 D-8*	15 9 15 10 9 6 9 8	0.276 0.277 0.277 0.277 0.277 0.277 0.276 0.277 0.277	10 10 18 18 18 18 18	25.3	42.2 42.2 75.8 75.8 75.8 75.8 75.8 107	81000 86000 82500	108000 119000 124000 145000 134000 123000	0.278 0.287 0.288 0.290 0.288 0.283 0.283 0.283 0.282 0.282	0.7 3.6 4.0 4.7 4.0 2.5 1.8 1.8

### RESULTS OF DYNAMIC STRAIN RATE TESTS ON GUN NO. 2129

ł

. . .

, •

• 7

. • • . • • .1 • •

. .

• ; ٠.

\* Premature failure

RESTRICTED

\* . **.** 

• .• • .



ŝ

(a) Strain rate specimen.



(b) Static tubular specimen.



(c) Static tensile specimen.





Fig. 2 Vertical impact testing machine.

RESTRICTED

-17-

3



Scale gin. = lin.





RESTRICTED

٠

ź.

Fig. 4 Location of specimens.

(Specimens C and D of gun No. 351 were not separated and all marked C).

.





500 X

1500 X

Parallel to bore





Fig. 5 Photomicrographs of gun tube No. 351, outside of tube.





500 X

1500 X

Parallel to bore





1500 X



Fig. 6 Photomic rographs of gun tube No. 351, inside of tube.





1500 X

Parallel to bore



500 X



Fig. 7 Photomic rographs of gun tube No. 2129, outside of tube.







1500 X

Parallel to bore





Fig. 8 Photomicrographs of gun tube No. 2129, inside of tube.





-24--

ż

Fig. 12 Typical static uniaxial specimens. (a) Untested specimen. (b) Ruptured specimen.



Fig. 13 Recorded force-time diagram for gin No. 2129, specimen No. D2, at a rate of strain of 42.2 in./in./sec.



Fig. 14 Recorded force-time diagram for gun No. 2129, specimen No. A9, at a rate of strain of 98.9 in./in./sec.





Fig. 15 Typical dynamic uniaxial specimens.

- (a) Untested specimen.
- (b) Normally ruptured specimen.
- (c) Premature failure, small plastic hoop strain.



-27-

	2,540-00-0		
ATTI- 20430 ORIG. AGENCY NUMBER 0.S.R.D. 4729 REVISION	. Application of bee	FEALWES bloe, diagr, graphs operties of speci- ion in the bore. . Rupture of some . Rupture of some et results arm die f each material and	LD, OHIO, USAAF wf-o-31 mAR & 22,548
7 - 2 - 2 - 7 47422)	namic conditions two 76 mm gun tu ton, D. C.	MUS. photoe, te namic tensile pr marite frecher ductile frecher a train. Stati m tubee. The te the properties t	WRIGHT FIE
nusyvator and Armament (22) an tubes - Rupture (	r of metale under dy un investigation of ., Div. 18, Mashing	Elass Daff Pages r. Jeould Pages Additional Tuptured by rioualy ruptured by a other exhibited a y low maximum unifor the real rate on ture on the resulte.	Air Technical Index Restricted
DIVISION: Ordinance SECTION: Gunance SECTION: Guns (2) CROSS REFERENCES: Gu	report on behavior in rate teste to s 0.S.R.D., N.D.R.C	GF FORGWAILASS U.S. Ion was conducted o mm gum tubee, pred ted badly while the occurred with very occurred with very occurred any d an to the influence tellographic struct	TERIEL COMMAND
EDIM FOR 43 A (18 KR 47) Duves, P. E., Marteans, H. E., Elmer, D. A., and othere Authorie	AMER. TITLE: Program FORG'N, TITLE: Program FORG'N, TITLE: ORIGINATING AGENCY:	COUNTRY LANGUA COUNTRY LANGUA U.S. TAN HAUSELLER: An investigat: An investigat: means frequents of the specimens imped in relation the effect of me	T-2, HQ., AIR MA